

Test Report

Number: SZHH01485140

Applicant: GUIZHOU JUNJIANG INDUSTRIAL CO., LTD
NANQI ROAD,HONGXING INDUSTRIAL PARK,
MALING TOWN, XINGYI CITY, QIANXINAN
PREFECTURE, GUIZHOU PROVINCE

Date: Aug 12, 2020

Attn: DAIYAN

Sample Description:

Thirty-five (35) pieces of submitted sample said to be :
Item Name : **Disposable Nitrile Examination Gloves.**
Item No. : 20200710.
Reference No. : 068/Disposable Nitrile Examination Gloves.
Manufacturer : Guizhou Junjiang Industrial Co., Ltd.
Country of Origin : China.
Country of Destination : Europe.
Date Sample Received : Jul 28, 2020.
Testing Period : Jul 28, 2020 ~ Aug 11, 2020.

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

<u>Tested Samples</u>	<u>Test Item</u>	<u>Result</u>
Submitted Samples	Performance Test - As per the client's requirement (EN455-1)	Pass

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.



Rachel L. Guo
General Manager



Test Report

Number: SZHH01485140

Tests Conducted

Performance Test

As per the client's requirement, the submitted samples were subjected to standard EN455 -1 medical glove for single use for disposable nitrile examination gloves test.

Clause	Test Property	Test Method	Sample Size	Test Principle/Requirements	Results
5.1	Freedom from Holes	Testing for freedom from holes shall be conducted in accordance with Test Method EN455-1	5	1. Throughout 5.1, ensure that the exterior of the glove remains dry. 2. Mount the mandrel in a vertical position using appropriate stands, clamps, and hangers. Affix the glove to the mandrel by stretching the cuff of the glove around the mandrel. A maximum 40 mm of glove cuff should fit over the bottom end of the mandrel. Use the securing device, as necessary, to hold the glove in place. The remainder of the glove should hang freely from the mandrel when filled with water. 3. Pour a minimum of 1000 cm ³ of water having a room temperature of 15 to 30°C into the top of the mandrel. The water shall pass freely into the glove. 4. Visually inspect the glove for immediate water leakage. Let the glove hang for 2 min and again inspect for water leakage.	P

Abbreviation: P= Pass



Test Report

Number: SZHH01485140

Tests Conducted

Product of Photos:



End of report

The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band $w = U$) except designation from the customer, regulation or test specification.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.

